

D1 — Prior Discharge Summary

Patient: Pemberton, Harold J.**MRN:** 847-29-3156**DOB:** 04/12/1951**Allergies:** Sulfa drugs (rash)

DISCHARGE SUMMARY

Patient: Harold J. Pemberton | MRN: 847-29-3156
Admission Date: 08/14/2025 | Discharge Date: 08/19/2025
Attending: Dr. R. Chen, Internal Medicine

PRINCIPAL DIAGNOSIS: Acute on chronic systolic heart failure exacerbation (HFrEF, EF 30%)

SECONDARY DIAGNOSES:

- Atrial fibrillation (persistent), on anticoagulation
- COPD, moderate-severe (FEV1 ~45% predicted)
- Type 2 Diabetes Mellitus
- CKD Stage 3b (baseline Cr 1.5, eGFR ~38)
- Hypertension
- Major Depressive Disorder
- Chronic low back pain (DDD, lumbar stenosis)
- GERD
- Hyperlipidemia
- BPH
- Hypothyroidism
- Gout (stable)
- Chronic constipation

HOSPITAL COURSE:

Mr. Pemberton is a 74-year-old male with the above medical history who presented with progressive dyspnea and lower extremity edema. He was admitted for CHF exacerbation and diuresed with IV furosemide with good response. Transitioned to oral diuretics with return to dry weight. Echocardiogram showed stable EF 30% with moderate MR and diastolic dysfunction grade II. No new wall motion abnormalities compared to prior study.

His COPD remained stable throughout admission. Diabetes managed with home regimen. CKD stable at baseline. Depression stable on sertraline.

DISCHARGE MEDICATIONS:

1. Apixaban 5 mg PO BID
2. Carvedilol 25 mg PO BID

3. Lisinopril 20 mg PO daily
4. Furosemide 40 mg PO daily
5. Spironolactone 25 mg PO daily
6. Amlodipine 5 mg PO daily
7. Metformin 1000 mg PO BID
8. Glipizide 5 mg PO BID
9. Tiotropium (Spiriva) 18 mcg inhaled daily
10. Fluticasone/salmeterol (Advair) 250/50 inhaled BID
11. Albuterol MDI 2 puffs Q4-6H PRN
12. Sertraline 100 mg PO daily
13. Omeprazole 20 mg PO daily
14. Docusate sodium 100 mg PO BID
15. Senna 8.6 mg PO QHS PRN
16. Atorvastatin 40 mg PO daily
17. Levothyroxine 75 mcg PO daily
18. Tamsulosin 0.4 mg PO daily
19. Allopurinol 100 mg PO daily
20. Vitamin D3 2000 IU PO daily
21. Acetaminophen 500 mg PO Q6H PRN pain
22. Ibuprofen 400 mg PO Q8H PRN pain
23. Cyclobenzaprine 10 mg PO QHS PRN muscle spasms

FOLLOW-UP: PCP in 1 week, Cardiology in 2 weeks.

Electronically signed by: Dr. R. Chen, MD

Date: 08/19/2025 14:22